@) @ ©) V. ®
n 1 1
I J
FO O ° 00D
> —— — - K
my TTTIIIIIIL .
OO0 O ° — 00O (7
® ®
6_@ RIGHT AND LEFlT SIDE VIEWS
@D ‘F @ ©) A @l




I
—
 E—

|
=1




:

25

| 1 7
B 19 - 12 17
o0 = 27
3 1 13 %‘_\ g — /] —— :
—] | L] 1| 5 ) ® 7 e i e
22 g L il
DERRS Y (J H 20(8 <= Y | 25 10]
[ — - & |_m \\ |J14 B |282_‘gl 1
= == - i ] 7
B | — 6
6

=

date name
Besiq /017045l
check tbd il ADAM NUGENT ROSENBERGER, 10/21/2021
uth. |fbd il
11
BT [initial design [1/01/GJOD| sheat

ot

change date pamelproject project

S




REFERENCE NUMBER PART DESCRIPTION
1 SAND TRAP

2 ENGINEER'S HEATER

3 WHINCH

4 BATTERY

5 DASH SERIES 8 AIR COMPARTMENT BOX
6 STEPS

7 DOORS

8 ELECTRICAL CABINET

9 FIREMAN'S HEATER

10 TOILET

11 AIR COMPRESSOR

12 AIR RESERVIOR

13 AIR RESERVIOR

14 FUEL TANK

15 NO 1 ENGINE

16 NO 2 ENGINE

17 MAIN GENERATOR 1

18 MAIN GENERATOR 2

19 BATTERY BOX

20 BATTERY KNIFE SWITCH

21 ALTERNATOR AUXILIARY GENERATOR
22 CONTROL PANEL

23 DYNAMIC BRAKE

24 TOOL BOX

25 RADIATOR AND FANS

27 AIR DUCT -TRACTION MOTOR BLOWER
28 AIR DUCT-ALTERNATOR BLOWER

29 LUBE OIL COOLER HOUSING

30 VOLTAGE REGULATOR












OLTAGE REGULATOR

3

§(>

(

E_T“JTL"K
|

HJ{
|
‘1
N
|
Y

|

AC COUNTER EMF TRACTION MOTOR DYNAMIC BRAKING

AND CHARGING DUAL DIODS

EI $ AC COUNTER EMF TRACTION MOTOR DYNAMIC BRAKING

ADAM NUGENT ROSENBERGER. 10/21/2021




I = =S
ﬁﬂ % i an rﬁﬁﬁﬁ
= — =

DC TRACTION MOTOR WITH DYNAMIC BRAKING RESISTOR GRID

ADAM NUGENT ROSENBERGER. 10/21/2021




-
[

ELECTRICAL FLOOR PLAN

ADAM NUGENT ROSENBERGER.11/5/2021




— =]
= P—
] et —
[ I | I
| | A | [
AL I WT
R | |
.‘.“., [ : L : [
E=eg [
E_@ NO 1 AND NO2 DIESEL ENGINE FUEL PUMP SCHEMATIC
desig L
check ADAM NUGENT ROSENBERGER. 10/21/2021
auth
171
A1 linitial design [1/01/010Dil sheet
loc change date pameproject project [

®




— =]
= P—
] et —
[ I | I
| | A | [
AL I WT
R | |
.‘.“., [ : L : [
E=eg [
E_@ NO 1 AND NO2 DIESEL ENGINE FUEL PUMP SCHEMATIC
desig L
check ADAM NUGENT ROSENBERGER. 10/21/2021
auth
171
A1 linitial design [1/01/010Dil sheet
loc change date pameproject project [

®




m = e
il il il

|1

|1

ey

o O O
— T—| — \ —
RADIATOR CORE j a RADIATOR CORE j D g
g_@ RADIATOR SIDE OVERHEAD VIEW
i date _name
desig. 07/01/0%Hil ADAM NUGENT ROSENBERGER.10/28/2021
check Jtbd dil
lauth. ftbd il
1/1
A1 [initial design P1/01/010Dil sheet
oc change date hamgproject project replaces [replaced by
A

&)

®




WHEATSTONE RECITIFER BRIDGE ON FUSE TEST

+ and _ [ i i i
% % |
Eol e e

FUSE TEST

OPEN CARD SLOT

CLOSED CARD SLOT

A

Jack meter %

T SHUNT WALL

TRANSITION PANEL RELAY ADAM NUGENT ROSENBERGER @ DECEMBER 4 2020







: | l —
WEL I ¢ ~H T [T
— R c: vy vz %j%iﬁ [
| i == ) \ P =
‘H‘ ] Kﬂh‘ — = ‘ ma i —H
— == [ 1 —

AUXILIARY EXICTER

GENERATORS

AUXILIARY EXICTER GENERATORS

ADAM NUGENT ROSENBERGER.11/5/2021




BATTERY NO.T

‘, } } —
¢\4w/§¥ﬂ[j — gg“lL
e (1) TR (= [
i |

\ BATTERY NO.2

o |
BATTERIES

ADAM NUGENT ROSENBERGER.11/5/2021




{ﬂg [ \ ] -
T [ | Mw AHT H = — — ’:17L
L R e a1
E — o TRl e —
H‘ <t “;”i‘ — = = —H
BATTERY KNIFE SWITCH
®

o l
BATTERY KNIFE SWITCH
ADAM NUGENT ROSENBERGER:11/5/2021

o [
©) @ 2




TM 55-2210-223-24P

SECTION II

4833-058

L inhgint T
O

-
'

Ll T
N

-
- -
” aFmssg"
] - -w

hoo i
Grorimoen
”

|||||||||||||
-

llllllllllllllll
-

Battery.

Figure 58. Knife Switches,



TM 55-2210-223-24P

(1) (2) ©) (4) (5)

ITEM FSCM PART DESCRIPTION AND USABLE ON CODE (UOC)| QTY
NUMBER NUMBER

GROUP 10 CONTROLS, ELECTRICAL GROUP

FIG. 58 KNIFE SWITCHES, BATTERY

1 96906 MS51967-09 NUT, HEX, 3/4 IN. 4

2 96906 MS35338-46 WASHER, LOCK, 3/8 IN. 8

3 96906 MS27183-14 WASHER, FLAT,3/8 IN. 8

4 CABLE, 3/0 W/318 STUD, REF. DES: BY, BX, 4
BC, BFC

5 24446 41B11393P1 SWITCH, KNIFE, DOUBLE, BATTERY, 1
REF. DES: BS

END OF FIGURE

58-1



FL g | | ‘ N

3¢ | i ! N

T1 il O

in — g, ) Lipare= [} 1. =
| il SIS - e

= = —

CONTACTOR BATTERY FIELD AND SHUNT FIELD

CONTACTOR BATTERY FIELD AND SHUNT FIELD

ADAM NUGENT ROSENBERGER.11/5/2021




SECTION I TM 55-2210-223-24P

14 15
16 THRU 35,37 THRU42 16 THRU 34,36 THRU 42"

f—e -

Figure 51. Contactor, Battery Field and Shunt Field .



SECTION Il TM 55-2210-223-24P

(1) (2) ©) (4) (5)

ITEM FSCM PART DESCRIPTION AND USABLE ON CODE (UOC) QTY
NUMBER NUMBER

GROUP 10 CONTROLS, ELECTRICAL GROUP

FIG. 51 CONTACTOR, BATTERY FIELD AND
SHUNT FIELD

1 LEAD, ELECTRICAL, MADE FROM WIRE, 14 AWG, 3
P/N 847054 (72915) TERMINAL, 14 AWG
FASTON P/N 8250906 (72915), REF DES:

6B, 6B1, 6G
2 96906 MS15922-49 NUT, HEX, 5/8 4
3 96906 MS27183-24 WASHER, FLAT, 5/8 6
4 96906 MS90725-159 SCREW, HEX, 5/8 2
5 LEAD, ELECTRICAL, MADE FROM; WIRE

8 AWG, P/N 9094884 (72915) TERMINAL

8 AWG, STUD 3/8 IN. P/N 324045 (72915)

REF DES; ITEM 14, GF1-, GF+, N66, N67
6 96906 142212 NUT, HEX, REF. DES; ITEM 14 6
7 96906 120423 WASHER, LOCK, 1/4 IN. 11
8 96906 8240751 CONTACT, MAIN MOVABLE, ITEM 14 2
9 96906 5939163 NUT, LOCK 4
10 96906 121801 WASHER, LOCK, #10 INT. TOOTH 16
11 LEAD, ELECTRICAL, MADE FROM WIRE, 14 AWG| 2

P/N 847054 (72915), TERMINAL, 14 AWG LUG

P/N 81232A1 (72915) REF. DES; ITEM 15,

NG5, N66, 6FC
12 LEAD, ELECTRICAL, MADE FROM; WIRE, 12 AWG| 2

P/N 9326091 (72915) TERMINAL, LUG

P/N 8123281 (72915) REF. DES; ITEM 15,

EX1-, EX1+
13 96906 MS90725-9 SCREW, HEX 1/2 X 1-1/4. 4
14 72915 8200709 CONTACTOR ASSEMBLY, BATTERY FIELD 1
15 72915 8251126 CONTACTOR ASSEMBLY, SHUNT FIELD 1
16 72915 8208916 SCREW, CAP, SOCKETHEAD 1
17 72915 138530 WASHER, LOCK, INT. TOOTH 9
18 72915 8208919 WASHER, CAP, 1 1/2 IN. L.D. 1
19 72915 8208918 SPRING, COMPRESSION, REEE LENGTH 1

1 11/32 IN. LONG
20 72915 8208911 PLATE, YOKE END 1
21 72915 8208928 COIL, MAGNET 1

511



SECTION Il TM 55-2210-223-24P

(1) (2) ©) (4) (5)

ITEM FSCM PART DESCRIPTION AND USABLE ON CODE (UOC) QTY
NUMBER NUMBER

FIG. 51 CONTACTOR, BATTERY FIELD AND
SHUNT FIELD (CONT)

22 72915 8208913 WASHER, COIL SHIM, FISH PAPER 4
23 72915 8360526 WASHER, COIL, SPRING, BERRYLLIUM COPPER 1
24 72915 8208925 CARRIER ASSEMBLY, CONTACT 1
25 72915 8208924 CARRIER, MOVABLE CONTACT 1
26 72915 8247541 SPRING, COMPRESSION 17/32 IN. LONG 2
27 72915 131970 SCREW, MACHINE SET SOCKETHEAD 1
28 72915 8278221 PLUNGER, MAGNET 1
29 72915 426885 SCREW, MACHINE 6-32 X9/16 FIL. HD. BRASS 4
30 72915 138526 WASHER, LOCK #6, INT. TOOTH 4
31 72915 8190094 BRIDGE ASSEMBLY 4
32 72915 8190091 STUD ASSEMBLY 8
33 72915 130021 SCREW, HEX-HEAD, SUPPORT MTG., 4
1/4-20 X 7/8
34 72915 120423 WASHER, LOCK, 1/4 IN. TOOTH
35 72915 8253755 BAR, TERM. 1-1/2 X 3/4 X 1/16-(2) 3/16 DIA.
HOLES, REF. DES: ITEM 15

36 72915 8130023 WASHER, FLAT #8, BRASS 4
37 72915 8241521 SUPPORT ASSEMBLY, CONTACT 2
38 72915 8208931 CONTACT, STATIONARY 4
39 72915 8309895 SUPPORT ASSEMBLY, LH 1
40 72915 8309894 SUPPORT ASSEMBLY, RH 1
41 72915 8208933 CHUTE, ARC 1
42 72915 8208926 MOUNTING ASSEMBLY, MAGNET YOKE 1

END OF FIGURE

51-2



TM 55-2210-224-24P

SECTIONIII

9
I 10 THRU 43'

4834-047

Figure 47. Contactor, Field Shunt



SECTIONIII TM 55-2210-224-24P
(1) (2) (3) (4) )
ITEM PART
NO. FSCM NUMBER DESCRIPTION AND USABLE ON CODE QTY
GROUP 10 CONTROLS, ELECTRICAL GROUP
FIG. 47 CONTACTOR, FIELD SHUNT
1 96906 MS27617-8 SCREW, #10, 3/8 IN LONG 2
2 96906 MS35649-202 NUT, #10 2
3 96906 MS35338-8 WASHER, LOCK, #10 2
4 LEAD, ELECTRICAL, MAKE FROM, WIRE, 14 AWG 10
P/N 8491796 (72915) AND TERMINAL LUG
P/N 31906 (89110), REF DES, N58, N59, N60,
N62, N69, N64, CCF, 1CCF, 2CCF, 3CCF
5 96906 MS51967-09 NUT, 3/8 IN 2
6 96906 MS35338-46 WASHER, LOCK, 3/8 IN 2
7 96906 MS90725 SCREW, HEX-HEAD, 3/8 X1 3/4 IN 2
8 96906 MS27183-14 WASHER, FLAT, 3/8 IN 2
9 24446 17CM53B9 FIELD, SHUNT CONTACTOR, REF DES, FS1, 4
FS2, FS3, FS4
10 96906 MS90725-14 SCREW, HEX-HEAD, 1/4 IN, 2 IN LONG 2
1" 96906 MS35338-44 WASHER, LOCK 3
12 96906 MS27183-10 WASHER, FLAT 2
13 80971 2744700G3 ARC, CHUTE 1
14 80971 N170P23016B SCREW, CAP, SOCKET-HEAD 1
15 96906 MS35338-45 WASHER, LOCK, 5/16 IN 8
16 96906 MS27183-12 WASHER, FLAT, 51/6 IN 8
17 80971 9960190G1 CONTACT TIP, STATIONARY 2
18 96906 N125P1306B SCREW 2
19 80981 6713391P1 SHIELD 1
20 96906 MS90725-10 SCREWS, HEX-HEAD 2
21 80971 4767491P1 SUPPORT, CONTACT TIP 1
22 80971 N170P23020B SCREW, CAP, SOCKET-HEAD 1
23 96906 MS90725-28 SCREW, HEX-HEAD 1
24 96906 9963819G1 SHUNT 1
25 96906 N210P16B LOCKNUT, CALIBRATING 1
26 96906 6706033G1 SCREW, CALIBRATING 1
27 80971 N403P19B WASHER, STAR 2
28 80971 8823898G1 SPRING, CALIBRATING 1
29 80971 N503P908B6 PIN, COTTER, 3/32 IN, 1/2 IN LONG 1
30 80971 8814853P1 SEAT, SPRING 1
31 80971 8862956P1 PRESSURE, SPRING, CONTACT 1

471




SECTIONIII

TM 55-2210-224-24P

(1)

()

()

(4)

(5)

END OF FIGURE

ITEM PART
NO. FSCM NUMBER DESCRIPTION AND USABLE ON CODE QTY
FIG. 47 CONTACTOR, FIELD SHUNT (CONT)

32 80971 8814797P1 PINS 1
33 80971 8814696P1 CLAMPS 2
34 80971 336B640P7 CONTACT LEVER ARM 1
35 80971 8839157G1 ARMATURE, WITH SPRING POST AND BRACKET 1
36 80971 9960149P2 ARMATURE, STOP 1
37 96906 MS90725-6 SCREWS, HEX-HEAD 2
38 80971 4739326G2 OPERATING COIL 1
39 96906 SCREW, CAP, SOCKET-HEAD 2
40 80971 4768834P1 MAGNET, FRAME 1
41 96906 MS90725-36 SCREW, HEX HEAD 1
42 96906 MS35338-45 WASHER, LOCK 1
43 80971 996019P1 BASE 1
44 4710372P1 CORE, MAGNET 1

47-2




CONTACTOR CRANKING

[ |
: i — T
S |
T SR oM\ =
LNSRES =
= [ |

S |
CONTACTOR CRANKING

ADAM NUGENT ROSENBERGER.11/5/2021




TM 55-2210-224-24P

TECHNICAL MANUAL

UNIT, INTERMEDIATE DIRECT SUPPORT
AND GENERAL SUPPORT
REPAIR PARTS AND SPECIAL TOOLS LIST
LOCOMOTIVE, DIESEL-ELECTRIC,
56-1/2-INCH GAGE, 80-TON, 670 HP,
0-4-4-0 WHEEL,
MODEL B-B-160/160-4GE747-A1
NSN 2210-01-158-2980

Approved for public release, distribution Is unlimited

HEADQUARTERS, DEPARTMENT OF THE ARMY
2 OCTOBER 1989



POWER CONTACTOR 1

POWER CONTACTOR 2

POWER CONTACTOR 3

POWER CONTACTOR 4

|
POWER CONTACTORS

ADAM NUGENT ROSENBERGER.11/5/2021




TM 55-2210-224-24P

SECTIONIII

w
n
2
@
o o
| o
o
D

F 4
I8THRU 56I

4B34-049

Figure 49. Contactor, Power



SECTION Il TM 55-2210-224-24P
(1) (2) (3) (4) (5)
ITEM PART
NO. FSCM NUMBER DESCRIPTION AND USABLE ON CODE QTY
GROUP 10 CONTROLS, ELECTRICAL GROUP
FIG. 49 CONTACTOR, POWER
1 96906 MS35649-202 NUT, #10 3
2 96906 MS35338-8 WASHER, LOCK 5
3 96906 MS27617-8 SCREW, #10, 3/8 IN. LONG 2
4 LEAD, ELECTRICAL, MAKE FROM, WIRE, 14 AWG
8491796 (72915) AND TERMINAL LUG
1434780 (594000), REF DES,
5 96906 MS90725-67 SCREWS, HEX-HEAD, 3/8 X2 1/4 IN 2
6 96906 MS27183-14 WASHERS, FLAT, 3/8 2
7 24446 17CM55AK5 CONTACTOR, POWER 1
8 80971 41 D750063G1 ARC CHUTE 1
9 96906 MS90725-31 SCREW, HEX-HEAD, 5/16 IN -18,5/8 IN LONG 2
10 96906 MS27183-12 WASHERS, FLAT, 5/16 4
11 80971 6715120G1 SPRING, SUPPORT 1
12 80971 N170P23016B SCREWS, ALLEN-HEAD, 5/16 X1 IN LONG 4
13 96906 MS35338-45 WASHER, LOCK, 5/16 IN 6
14 80971 41A263565G1 CONTACT, TIP STATIONARY 1
15 80971 8814906P1 HORN, ARCING 2
16 80971 9960283G1 SHUNT 1
17 80971 6706033G1 SCREW, ASSEMBLY, CALIBRATING 1
18 96906 MS27183-10 WASHER, FLAT, 1/4 IN 1
19 80971 N210P16B13 NUT, CALIBRATING 1
20 80971 N403P19B13 WASHER, STAR 1
21 80971 8823898G1 SPRING CALIBRATING 1
22 80971 N503P90B13 PIN, COTTER 1
23 80971 8814853P1 RETAINER, SPRING 1
24 80971 8862957P1 SPRING, CONTACT PRESSURE 1
25 96906 MS90725-6 SCREW, HEX-HEAD 2
26 96906 MS35338-43 WASHER, LOCK 2
27 80971 8814696P1 CLAMPS 1
28 80971 881497P1 PIN 1
29 80971 336B640P6 CONTACT, LEVER 1
30 80971 8839157G1 ARMATURE 1
31 96906 MS27183-10 WASHER, FLAT, #10 1
32 80971 ARMATURE, STOP 1

49-1




SECTION II TM 55-2210-224-24P
(1) 2) (3) (4) (5)
ITEM PART
NO. FSCM NUMBER DESCRIPTION AND USABLE ON CODE QTY
FIG. 49 CONTACTOR, POWER (CONT)
33 96906 MS90725-40 SCREW, 5/16-18 X 2 IN 2
34 96906 MS35338-45 WASHER, LOCK, 3/8 2
35 96906 MS90725-36 SCREW, HEX-HEAD 2
36 80971 41C653400P13 INSULATING BLOCK 1
37 80971 41A272792P2 SHIM, 030 IN 1
38 80971 4734385P1 MAGNET FRAME 1
39 80971 47396562 COIL, OPERATING 1
40 96906 MS51967-03 NUT, 1/4 X 20 1
41 96906 MS35338-44 WASHER, LOCK, 1/4 IN 1
42 80971 41C653393P7 SPACER, 23/16 IN 1
43 96906 MS90725-20 SCREW, CAP 1
44 80971 41C653393P6 CLAMP 1
45 80971 41C653400P12 INSULATING BLOCK 1
46 80971 41A271220P2 INSULATION 1
47 80971 170X1010 BLOWOUT COIL 1
48 80971 41C657010P3 BASE 1
49 80971 17AF14J3 INTERLOCK J1, J3
50 80971 6701850G1 CONTACT ASSEMBLY (J1, J3) 1
51 90906 MS27183-8 WASHER, FLAT, #10 (J1, J3) 8
52 80971 6700284G1 CONTACT, FINGER (J1, J3) 2
53 80971 6700314G1 CONTACT, FINGER WITH COMPRESSION 2
SPRING (J1, J3)
54 80971 N44P16008B SCREW, SL FL HD, #10-32 X 11/2 IN (J1, J3) 4
55 80971 8860652P1 SUPPORT (J1, J3) 4
56 80971 6700603P1 MOUNTING PLATE 1

END OF FIGURE

49-2




CONTROLLER MECHANISM

CONTROLLER MECHANISM

Hﬁ ™ o r@ j‘ii =—H I [ W
i . &) N | == =
| (IS, 0=l L B j\#i
o ‘H‘ . 8 ‘ = ml=
= [ |

CONTROLLER MECHANISM

CONTROLLER MECHANISM

ADAM NUGENT ROSENBERGER.11/5/2021




FL— — = e sa——1 ‘ —
Timis s e maien

{E ¥ H E ) T..\Qé “% : D ~ ﬁT

= ‘H = [ | —

NO 1T AND NOZ DIESEL ENGINE FUEL COILS

NO 1 AND NO2 DIESEL ENGINE FUEL COILS
me

date

desig.[07/01/04(dil
check |tbd dil ADAM NUGENT ROSENBERGER. 10/21/2021
auth. [fbd dil
11
A1 linitial design [1/01/010Dil sheet

loc change date pameproject project




SECTION Il TM 55-2210-224-24P

4834 108

Figure 108. Fuel Control Solenoids



SECTION Il TM 55-2210-224-24P

(1) (2) (3) (4) 5

ITEM PART
NO. FSCM NUMBER DESCRIPTION AND USABLE ON CODE QTyY
GROUP 18 ENGINE GROUP, DIESEL
FIG. 108 FUEL CONTROL SOLENOIDS
1 96906 SCREW, MACHINE 16
2 ESM-3011-3BC-3025| SOLENOID, FUEL CONTROL (VERSA PRODUCTS) 4
3 MANIFOLD, FUEL CONTROL 1

END OF FIGURE

108-1



@ ¥ @ ¥ © ®
L ——— = ~
== T 00T
ﬁ{ﬁﬂ i i ]T%J
= = —— \\ = -
FUEL PUMP AND DAMPER
® ®
=2l I ey —-
© B Q B Q @‘




SECTION Il TM 55-2210-224-24P

1

l2 THRU 10’
Y NS
S 8
3 -~
2 SO . 10
- D 0 . 9

4834-107

Figure 107. Fuel Pump and Damper.



SECTION Il

TM 55-2210-224-24P

(1) (2) (3)

(4)

()

END OF FIGURE

ITEM PART
NO. FSCM NUMBER DESCRIPTION AND USABLE ON CODE QTyY
GROUP 18 ENGINE GROUP, DIESEL
FIG. 107 FUEL PUMP AND DAMPER
1 15434 BM-76340 DAMPER, FUEL PUMP 1
2 15434 3017051 CAPSCREW 2
3 15434 70704 WASHER, FLAT 2
4 15434 151900 SEAL, DAMPER TO GEAR PUMP 1
5 15434 153336 BODY, DAMPER 1
6 15434 100099 O-RING 1
7 15434 202897 DIAPHRAGM 1
8 15434 139988 O-RING 1
9 15434 160514 WASHER, NYLON 1
10 15434 153338 PLATE 1
1" 15434 3034217 PUMP, GEAR 1
12 15434 3026163 GASKET 1

1071




[ |
TE ﬁf — T
s ip i 7 ) \ EFR S| Lji£ . [
e - ) ST =l | W —
-} L%w = — = malE
i ———

MAIN GENERATORS

@ '

MAIN GENERATORS

ADAM NUGENT ROSENBERGER.11/5/2021




TRACTION MOTOR 1

TRACTION MOTOR 3
/

/
/
/

/

/

=]

S

o -

O
N SRIN LJ/
K 0 O3 =il T\@[
Jf‘ \‘ — : T 7:1<EZM] ( ]\
= 1

TRACTION MOTOR 2

!

/
TRACTION 'MOTOR 4

@ '

TRACTION MOTORS

ADAM NUGENT ROSENBERGER.11/5/2021




SECTION Il TM 55-2210-224-24P

4834-1531

Figure 153. Traction Motor (Sheet 1 of 3).



TM 55-2210-224-24P

SECTION Il

Figure 153. Traction Motor (Sheet 2 of 3).



SECTION Il TM 55-2210-224-24P

4834-1533

Figure 153. Traction Motor (Sheet 3 of 3).



SECTION Il

TM 55-2210-224-24P

(1) (2) (3) (4) 5
ITEM PART
NO. FSCM NUMBER DESCRIPTION AND USABLE ON CODE QTyY
GROUP 21 TRACTION MOTOR
FIG. 1563 TRACTION MOTOR AND GEAR UNIT
1 24446 14547 PIN, COTTER 2
2 24446 270641 NUT 2
3 24446 8816910 WASHER, FLAT 2
4 24446 9962139G1 PAD ASSEMBLY 2
5 24446 8869918P29 BOLT, HEX-HEAD 2
6 24446 8806102P1 SCREW, HEX-HEAD, OIL PAN TO GEAR BOX, 12
5/8-11 NC
7 96906 MS35338-50 WASHER, LOCK, 5/8 116
8 PAN, OIL HYPOID 2
9 24446 220105 SCREW, HEX-HEAD, GEAR BOX TO MOTOR, 48
3/4-10 NC
10 96906 MS35338-51 WASHER, LOCK, 3/4 IN 48
11 80971 7GA22C1 UNIT, GEAR 4
12 24446 SGE747D2 TRACTION MOTOR 4
13 24446 6709888P1 SCREW, MACHINE PINION TO ARMATURE 4
SHAFT, 3/4-16 NC
14 24446 6709884P1 WASHER, PINION BOLT, 3/4 IN 4
15 SLINGER, OIL 4
16 PINION, HYPOID 4
17 24446 6709832P1 COLLAR, SPACER BEARING TO PINION 4
18 RACE, BEARING 4
19 FAN, BLOWER TRACTION MOTOR 4
20 SCREW, HEX-HEAD 8
21 WASHER, LOCK 8
22 CLAMP, WIRE BRACKET 4
23 BRACKET, WIRE 4
24 24446 6744392G2 COVER, COMMUTATOR INSPECTION WITH 4
CLAMPING LEVER, L.H
25 24446 6744392G1 COVER, COMMUTATOR INSPECTION WITH 4
CLAMPING LEVER, RH
26 SCREW, HEX-HEAD 16
27 WASHER, LOCK 16
28 CLAMP, BRUSH HOLDER 16
29 24446 BRUSH ASSEMBLY (SEE FIG 112 4
FOR BREAKDOWN)

153-1




SECTION Il

TM 55-2210-224-24P

(1) (2) (3) (4) 5
ITEM PART
NO. FSCM NUMBER DESCRIPTION AND USABLE ON CODE QTyY
FIG. 1563 TRACTION MOTOR AND GEAR UNIT (CONT)
30 96906 MS90725 SCREW, HEX-HEAD, 3/8-16 UNC 32
31 96906 MS35338-46 WASHER, LOCK, 3/8 IN 56
32 96906 MS90725 SCREW, HEX-HEAD, 5/8-11 UNC 32
33 24446 493A374PT1 PLATE, END, COMMUTATOR END 4
34 SHIMS, END PLATE, COMMUTATOR
35 24446 6756899G1 ARMATURE, TRACTION MOTOR W/COMMUTATOR 4
SHAFT AND FAN
36 SCREW, FLAT HEAD, SLOTTED 16
37 15434 334B309PT1 CAP, BEARING, COMMUTATOR END 4
38 24446 186V855PT1 GASKET, END CAP COMMUTATOR 4
39 SCREW, HEX-HEAD 16
40 BAR, LOCK TAB 8
41 60969 189441 P1 PLATE, CLAMP, COMMUTATOR END 4
42 24446 8864950PT129 BEARING, BALL, COMMUTATOR END 8
43 15434 334B274PT1 HOUSING, BEARING SEAL, COMMUTATOR END 4
44 24446 493A384PT1 COLLAR, BEARING SEAL, COMMUTATOR END 4
45 HOUSING, MOTOR 4
46 24446 234483 SCREW, HEX-HEAD, BEARING HOUSING COVER 24
47 PLATE, COVER 4
48 24446 8806076P1 GASKET, COVER, BEARING HOUSING, GEAR END 4
(NSN 5330-366-1607)
49 24446 98X25 SCREW, HEX-HEAD, BEARING HOUSING TO 36
GEAR BOX 5/8-11 NC
50 HOUSING, BEARING 4
51 SPACER, SPLIT, BEARING HOUSING 4
52 96906 MS90725-163 SCREW, HEX-HEAD, BEARING HOUSING TO 36
GEAR BOX, 5/8-11 NC X 1 3/4 IN LONG
53 HOUSING, BEARING 4
54 80971 8828025P1 SHIM, BEARING HOUSING, 0 003 IN THICK V
24446 8828025P23 SHIM, BEARING HOUSING, 0 005 IN THICK V
24446 8828025P2 SHIM, BEARING HOUSING, 0 007 IN THICK V
24446 8828025P4 SHIM, BEARING HOUSING, 0 025 IN THICK Vv
24446 6709830P4 SHIM, BEARING HOUSING, 0 063 IN THICK Vv
55 24446 8864953P22 BEARING, ROLLER, TAPERED W/CONE AND 4
CUP, PINION END

153-2




SECTION I TM 55-2210-224-24P
(1) (2) (3) (4) 5
ITEM PART
NO. FSCM NUMBER DESCRIPTION AND USABLE ON CODE QTyY
FIG. 1563 TRACTION MOTOR AND GEAR UNIT (CONT)
56 24446 8864953P22 BEARING, ROLLER, TAPERED W/CONE AND CUP, 4
GEAR END
57 24446 6709856P1 SCREW, HEX-HEAD, 3/4-16 NC 72
58 24446 8806056P1 WASHER, HUB MTG SCREW, 3/4 IN 72
59 24446 153X5 GEAR, RING AND PINION SET, HYPOID RING, 49 TEETH, 4
PINION; 10 TEETH
60 24446 6744394G7 SHAFT, REDUCTION GEAR INCL PINION AND HUB 4
61 SCREW, HEX-HEAD AP BEARING CAP TO GEAR BOX, 72
1/2° 18 NC X 1/2 IN. LONG
62 24446 6733789G1 CAP, ROLLER BEARING, W/LUBRICANT FLINGER 4
(NSN 2240-366-1600)
63 24446 6709833P1 GASKET, BEARING CAP TO GEAR BOX 4
64 62679 NU320w23 BEARING, CYLINDRICAL ROLLER PINION 4

NOTE

Assure bearing Is manufactured specifically for
traction motor use.

END OF FIGURE

Change 1 153-3




VOLTAGE REGULATOR

-
[

VOLTAGE REGULATOR

VOLTAGE REGULATOR

ADAM NUGENT ROSENBERGER.11/5/2021




\ \ ]
e F — = gjﬁ!ig
N Y [ ) 36 )i e [
i i i AHM’_; ‘Tﬁn T — = “ til‘EE
= - -
WHEEL SLIP RELAY WHEEL SLIP RELAY 2
=& |
WHEEL SLIP RELAYS

ADAM NUGENT ROSENBERGER.11/5/2021




